

CENTRAL ANALYTICAL AND APPLIED RESEARCH UNIT



CAARU, Sultan Qaboos University, 123, Al Khodh, Muscat, Sultanate of Oman. Tel: 24146801 Fax: 24146810

TEST REPORT

Test Request NO.: CAARU/20/228/1	TEST REPORT NO.: CAARU/SQU/11/20/
Test Method: ICP-OES	Address: SQU/CAMS
Name of the Supervisor: Mr Adel Alsulaimani	Date of Sample Receipt: 10/03/2020
Sample Description: Solid	Number of samples: 3
Date of Completion of Analysis: 11/03/2020	Date of Final Report: 11/03/2020

Dear Sir/Mam,

Please find the results for solid samples received for **Elemental Analysis**

(Result Units in **PPM**) -Analysis Done in ICP-OES

CAARU REF	SAMPLE ID	As	Zn	P	Pb	Co	Cd	Ni	Ba	Fe	B	Si	Hg	Mn	Cr	Cu	Al	Sr	Na	K	Ca	Mg
1	CAARU-20-228-1	MARMARIA WITH OIL	ND	5.60	223.01	ND	ND	5.60	7.41	95.02	7.13	73.38	ND	9.03	2.80	15.49	73.83	11.09	482.46	1437.81	2219.43	249.69
2	CAARU-20-228-2	MARMARIA WITHOUT OIL	ND	6.16	201.64	ND	ND	6.19	9.53	123.48	7.60	72.02	ND	10.62	2.64	12.34	97.65	17.43	870.72	1991.12	3093.93	654.67
3	CAARU-20-228-3	MARMARIA MADAKKHIN	ND	18.23	517.20	ND	ND	26.97	17.77	1390.40	20.12	145.70	ND	54.03	9.39	21.74	860.92	89.21	572.92	6590.42	17531.33	5136.07

Analysed By

Singaravadivel.T

Reviewed by

Suad Al Burtmani

END OF REPORT